

DRUG NAME: Rituximab

SYNONYM(S): anti-CD20 antibody, IDEC-C2B8¹

COMMON TRADE NAME(S): RITUXAN®, RITUXAN® SC, RIXIMYO® (biosimilar), RUXIENCE® (biosimilar), TRUXIMO® (biosimilar)

CLASSIFICATION: monoclonal antibody

Special pediatric considerations are noted when applicable, otherwise adult provisions apply.

MECHANISM OF ACTION:

Rituximab is a chimeric murine/human monoclonal antibody based on human immunoglobulin G (IgG). Rituximab binds to the antigen CD20 on normal and malignant B lymphocytes in the blood, bone marrow, thymus, spleen, lymph nodes, and elsewhere in the body, then regulates the activation process for cell cycle initiation and differentiation.²⁻⁵ Rituximab activates the complement cascade (complement-mediated cytotoxicity) and immune effector cells (antibody-dependent cell-mediated cytotoxicity), causing depletion of circulating and tissue-based B cells.²⁻⁴ Antibody-dependent cell-mediated cytotoxicity recruits other immune mediators to cause cell destruction and apoptosis. Rituximab sensitizes malignant B cells to the effects of chemotherapy synergistically enhancing cell lysis.^{4,6,7}

PHARMACOKINETICS:

Absorption	steady state concentrations reached after 6-8 weekly infusions ⁸	
Distribution	CD-20 binding capacity of rituximab remains stable over 96 h ¹ ; detectable in serum 3-6 months after treatment completion ²	
	cross blood brain barrier? ⁸	detected in CSF
	volume of distribution	4.5 L (range 2-7 L)
	plasma protein binding	little to none
Metabolism	degraded into amino acids (similar to natural immunoglobulins (antibodies)) ⁵	
	active metabolite(s)	no information found
	inactive metabolite(s)	no information found
Excretion	may undergo phagocytosis and catabolism in the reticuloendothelial system ⁹	
	urine	no information found
	feces	no information found
	terminal half life ^{2,8,10}	20-32 days
	clearance ^{2,8,10}	13-18 mL/h
Sex	no differences observed	
Elderly	no differences observed	
Children	no differences observed	

Adapted from standard reference² unless specified otherwise.

USES:

Primary uses:

- *Lymphoma, non-Hodgkin's
- *Leukemia, chronic lymphocytic
- *Health Canada approved indication

Other uses:

- Lymphoma, Hodgkin's⁹

SPECIAL PRECAUTIONS:

Contraindications:

- history of hypersensitivity reaction to rituximab, mouse proteins, or Chinese Hamster Ovary cell proteins² or hyaluronidase (for SC formulation only)¹¹
- history of progressive multifocal leukoencephalopathy²

Caution:

- **Rituximab formulations for IV and SC administration are NOT interchangeable.** Formulations differ in concentration and dosing.¹¹
- RITUXAN® SC 1400 mg and 1600 mg vials are **NOT interchangeable.** Although given by the same route, the formulations are **single-dose** vials and are intended for **different indications.**¹²
- **Reactivation of Hepatitis B (HBV)** has been reported with rituximab. HBV screening (HBsAg and anti-HBc) is suggested in all patients prior to initiation of rituximab; if either test is positive, prophylaxis with lamivudine 100 mg/day orally is indicated during treatment with rituximab and for 6 months after.¹³
- **Reactivation of tuberculosis** has been reported; consider screening for TB antibody titres prior to rituximab treatment.²
- **Infusion reactions** commonly occur with the first infusion; routine premedication is required.
- **Antihypertensive medications** may enhance the hypotensive effect of rituximab; consider withholding anti-hypertensive medications 12 hours prior to and during rituximab infusion.²
- **Tumour lysis syndrome** may occur in patients with an initial high tumour burden (e.g., CLL, mantle cell lymphoma). Treat with extreme caution, at a reduced infusion rate, and closely monitor for signs of tumour lysis syndrome during the first infusion.²
- **Vaccinations** should be completed 4 weeks prior to the first treatment with rituximab or wait at least 6 months after the last dose of chemotherapy.^{2,5} Non-live vaccines may be given during rituximab treatment; however, patients may experience reduced response rates.² The safety of live vaccines has not been studied during cancer treatment and their use is not recommended unless otherwise advised by the oncologist.² Influenza A vaccinations are recommended for lymphoid cancer patients annually each autumn. Rituximab may blunt or even ablate the antibody response to influenza A vaccination; however, some benefit may occur.⁵

Special populations: Patients over 65 years of age are at greater risk of adverse cardiac events and serious pulmonary infections.²

Carcinogenicity: no information found

Mutagenicity: no information found

Fertility: no information found

Pregnancy: FDA Pregnancy Category C.⁹ Animal studies have shown fetal risks and there are no controlled studies in women. Drugs should be given only if the potential benefit justifies the potential risk to the fetus. IgG immunoglobulins are known to pass the placental barrier. Premature births and B-cell depletion have been reported in infants exposed to rituximab *in utero*, but no long-term adverse effects were reported. Hematologic abnormalities following birth have been transient and rapidly recover with no resulting impairment in growth and development.¹⁴ Effective contraception is recommended during and for 12 months following treatment.²

Breastfeeding is not recommended due to the potential secretion into breast milk.²

SIDE EFFECTS:

The table includes adverse events that presented during drug treatment but may not necessarily have a causal relationship with the drug. Because clinical trials are conducted under very specific conditions, the adverse event rates observed may not reflect the rates observed in clinical practice. Adverse events are generally included if they were reported in more than 1% of patients in the product monograph or pivotal trials, and/or determined to be clinically important.^{5,15}

ORGAN SITE	SIDE EFFECT
Clinically important side effects are in bold, italics	
blood and lymphatic system/ febrile neutropenia	anemia (4%, severe 1%); aplastic and hemolytic anemias have been reported
	leukopenia (12-32%, severe 3-5%)
	neutropenia (11-25%, severe 4-11%)
	thrombocytopenia (10%, severe <1%)
cardiac	angina (1-2%)
eye	excessive lacrimation (3%)
gastrointestinal	<i>emetogenic potential: rare</i> ¹⁶
	abdominal pain (7%, severe <1%)
	anorexia (3%)
	bowel obstruction (1%)
	bowel perforation (<1%) ^{5,15}
	diarrhea (4%)
	nausea (17%, severe <1%)
	vomiting (7%, severe <1%)
general disorders and administration site conditions	<i>extravasation hazard: none</i> ¹⁷
	asthenia (18%, severe <1%)
	chills (32%, severe 2%)
	fever (48%, severe <1%)
	infusion reactions (14-77%, severe 0-7%); decreasing incidence with each subsequent infusion; see paragraph following Side Effects table
	injection site reactions (20%); see paragraph following Side Effects table
	malaise (2%)
immune system	hypersensitivity (1-10%); typically occur after second or subsequent infusion
infections and infestations	hepatitis B reactivation (2%); see paragraph following Side Effects table
	herpes zoster (2%, severe <1%)
	infection (30-47%, severe 4-11%); see paragraph following Side Effects table
	sinusitis (2%)
	tuberculosis reactivation (<1%)
investigations	alanine transferase, increased (13%)
	immune gamma globulin, decreased (>10%)

ORGAN SITE	SIDE EFFECT
Clinically important side effects are in bold, italics	
	lactate dehydrogenase, increased (2%)
metabolism and nutrition	hyperglycemia (5%, severe <1%)
	hypocalcemia (2%)
	tumour lysis syndrome ; see paragraph following Side Effects table
musculoskeletal and connective tissue	arthralgia (6%, severe <1%)
	back pain (5%, <1%)
	myalgia (8%)
nervous system	headache (13%, severe <1%)
	progressive multifocal leukoencephalopathy ; see paragraph following Side Effects table
	reversible posterior leukoencephalopathy syndrome ; see paragraph following Side Effects table
psychiatric	insomnia (2%)
respiratory, thoracic and mediastinal	bronchospasm (8%, severe <1%)
	chest pain, non-cardiac (1-10%)
	cough (5%, severe <1%)
	dyspnea (2%, severe <1%)
	pneumonia (2%, severe <1%)
	rhinitis (7%, severe <1%)
	sore throat (8%)
skin and subcutaneous tissue	alopecia (1-10%)
	angioedema (11%, severe <1%)
	pruritis (12%, severe <1%)
	rash (11%, severe <1%)
	mucocutaneous reactions ; see paragraph following Side Effects table
	urticaria (7%, severe <1%)
vascular	flushing (4%)
	hypotension (10%, severe <1%)
	hypertension (5%, severe <1%)
	peripheral edema (5%)

Adapted from standard reference² unless specified otherwise.

Infusion reactions are predictable, occurring in 77% of patients with the first infusion, 30% with the 4th infusion, and 14% with the 8th infusion.² Reactions occur within the first 30 to 120 minutes of the first exposure in over 50% of patients. The mechanism is thought to be an antibody-antigen interaction between rituximab (the antibody) and CD20 (the antigen) on lymphocytes, resulting in cytokine release from cells.¹⁸ Symptoms include hypotension, fever, chills, rigors, urticaria, bronchospasm, sensation of tongue or throat swelling, nausea, fatigue, headache, pruritis,

dyspnea, rhinitis, vomiting, and flushing. Symptoms may progress in severity and include acute respiratory distress syndrome and angioedema. Severe, potentially fatal, infusion-related reactions (0.04-0.07%) may occur within 24 hours of the first infusion, and may be clinically indistinguishable from anaphylactic reactions.²

Injection site reactions and local cutaneous reactions are common following **subcutaneous injection** of rituximab. Symptoms may include pain, swelling, induration, hemorrhage, erythema, pruritus, and rash at the injection site. Some reactions occur more than 24 hours after SC administration. Reactions are the most common during the first cycle of subcutaneous administration, and occur with decreasing incidence with subsequent injections. The majority of reactions are mild or moderate in severity and resolve within 1-2 days without any specific treatment. Other medications which require subcutaneous administration should not be given at the same injection site as rituximab SC due to the duration of the effect of hyaluronidase present in the rituximab SC formulation.^{11,19,20}

Cytokine release syndrome may be clinically indistinguishable from anaphylactic or severe infusion-related reactions. Patients with a high tumour burden, at risk of cytokine release syndrome, should be cautiously treated during the 1st infusion and may require a reduced infusion rate or split dosing over 2 days. In most patients, symptoms resolve completely following interruption of treatment. Once all symptoms have resolved, most patients will tolerate resumption of treatment with a 50% reduction in rituximab rate and additional premedication.²

The high incidence of **infusion reactions** has led to the general practice of **premedicating** with an antihistamine and antipyretic prior to each infusion. Start the first infusion at 50 mg/h and increase the rate by 50 mg/h every 30 minutes to a maximum of 400 mg/h.² For patients receiving corticosteroid-containing chemotherapy regimens, further cycles of rituximab may be given over a total of 90 minutes (20% of the dose in the first 30 minutes and the remaining 80% over 60 minutes) in the absence of an infusion reaction. However, a faster infusion rate is not recommended for patients with clinically significant cardiovascular disease or high circulating lymphocyte counts.²¹ For patients receiving rituximab monotherapy outside of maintenance protocols, further cycles can be started at 100 mg/h and increased by 100 mg/h every 30 minutes to a maximum of 400 mg/h.^{18,22} For management of infusion-related reactions, see BC Cancer Protocol SCDRUGRX [Management of Infusion-Related Reactions to Systemic Therapy Agents](#).

Tumour Lysis Syndrome (TLS) is an oncologic emergency caused by massive tumour cell lysis which releases large amounts of potassium, phosphate, and nucleic acids into the circulation within 12 to 24 hours after the first infusion of rituximab. Metabolic consequences of TLS include: hyperkalemia, hyperphosphatemia, secondary hypocalcemia, hyperuricemia, acute renal failure, elevated lactate dehydrogenase, and high fevers.^{2,10} Symptoms reflective of hyperkalemia, hyperphosphatemia, and hypocalcemia include: nausea, vomiting, diarrhea, anorexia, lethargy, hematuria, heart failure, cardiac dysrhythmias, seizures, muscle cramps, tetany, syncope, and possibly death. Risk factors for developing TLS are cancers with a high tumour burden (e.g., CLL, mantle cell lymphoma), high tumour cell proliferation rate, chemo-sensitive disease, and impaired renal function or dehydration in the patient. Prophylaxis with adequate hydration and allopurinol starting 48 hours prior to start of therapy is recommended to reduce the risk of TLS. Aggressive treatment of TLS involves correcting electrolyte abnormalities, administering supportive care, monitoring renal function, and the use of dialysis as indicated.^{10,18,23}

Hepatitis B virus (HBV) reactivation is characterized by an increase in serum HBV DNA levels, followed by an increase in alanine aminotransferase (ALT) levels, with or without symptoms of hepatitis. Most patients are asymptomatic and flares are detected through regular monitoring of ALT and hepatitis symptoms. Non-Hodgkin's lymphoma may be an independent risk factor for HBV reactivation.^{2,24} Symptoms of hepatitis include fatigue, anorexia, or nausea, with severe symptoms progressing to jaundice, hepatic failure, and death.²⁴ Median time to diagnosis of hepatitis is approximately 4 months from initiation of rituximab to approximately 1 month after the last dose in those patients who have had hepatitis B previously.² Patients who test positive for HBsAg have detectable HBV DNA in their serum and should be started on antiviral therapy to decrease the incidence and morbidity of HBV reactivation. Patients who have resolved HBV will test negative for HBsAg and positive for anti-HBc, and are at risk of reactivation regardless of anti-HBs status.²⁵ Prophylactic lamivudine reduces the risk of HBV reactivation and HBV-related hepatitis by 80 to 100 percent, and the benefit is strongest in lymphoma patients receiving rituximab and those undergoing stem cell transplant. Prophylaxis should continue for 6 to 12 months after stopping rituximab, depending on the viral load prior to treatment.^{24,25} Fulminant hepatitis, hepatic failure, and death have been reported despite lamivudine prophylaxis.^{2,24} Carriers of hepatitis B, or those with a history of hepatitis B should be monitored for signs of hepatitis during and up to 1 year following rituximab treatment. Patients who develop reactivation of viral

hepatitis B should discontinue rituximab and initiate antiviral treatment. There is insufficient data on the safety of resuming rituximab in patients who develop hepatitis subsequent to HBV reactivation.²

Infections are predominately mild to moderate in severity and consist mainly of upper respiratory tract and urinary tract infections; however, serious viral infections have also been reported, most commonly in patients who were profoundly immunosuppressed, or who were receiving rituximab with chemotherapy or after hematopoietic stem cell transplant. Reported infections include new, exacerbated, or reactivated: John Cunningham (JC) virus, cytomegalovirus, herpes simplex virus, parvovirus B19, varicella zoster virus, West Nile virus, tuberculosis, pneumocystis jiroveci pneumonia, and hepatitis B and C. In some cases, viral infections occurred up to 1 year following the completion of rituximab, and resulted in death. Reactivation of tuberculosis has been reported in patients receiving rituximab in combination with chemotherapy. Patients who develop serious infections should discontinue rituximab and initiate appropriate medical treatment.²

Progressive Multifocal Leukoencephalopathy (PML) is a rare (less than 0.1% of hematologic malignancies) brain infection caused by reactivation of JC virus.^{2,26} The virus occurs almost exclusively in immunocompromised patients and presents with progressive weakness on one side of the body, clumsiness of limbs, disturbances of vision, and changes in thinking, memory, and orientation leading to confusion and personality changes. The disease course is usually progressive over days to weeks and can result in disability or death. Diagnosis is confirmed with cerebral spinal fluid analysis for JC viral DNA. Risk factors for developing PML in patients treated with rituximab are unknown. There are no known interventions to prevent or treat PML if it occurs. Further treatment with rituximab should be withheld at the first sign of any new neurological signs or symptoms resembling PML. Consider consultation with a neurologist for management.^{2,26,27}

Reversible posterior leukoencephalopathy syndrome (RPLS; also known as PRES) has been reported with rituximab. Symptoms include visual disturbances, headache, seizures, and altered mental status, with or without hypertension.² Causes of RPLS may include hypertension, eclampsia, renal failure, and cytotoxic or immunosuppressive medications.²⁸ Management is usually supportive, with control of hypertension, electrolyte replacement, seizure management, and discontinuation of rituximab. Full recovery is generally achieved within 2 weeks; however, permanent complications and fatal cases have been reported.²⁹

Severe **mucoctaneous reactions**, some fatal, have been reported, including Stevens-Johnson syndrome, lichenoid dermatitis, vesiculobullous dermatitis, toxic epidermal necrolysis, and paraneoplastic pemphigus. Onset of reaction varies from days to months after rituximab therapy.²

INTERACTIONS:

AGENT	EFFECT	MECHANISM	MANAGEMENT
cyclophosphamide ^{2,10}	no effect on rituximab or cyclophosphamide pharmacokinetics		
fludarabine ^{2,10}	no effect on rituximab or fludarabine pharmacokinetics		
methotrexate ^{2,10}	no effect on rituximab pharmacokinetics		

SUPPLY AND STORAGE:

Biosimilar formulations of rituximab are available.

Injection:

Hoffmann-La Roche Ltd. supplies rituximab (RITUXAN®) as 100 mg and 500 mg single-use (preservative free) vials in a concentration of 10 mg/mL. Refrigerate. Protect from light.²

Hoffmann-La Roche Ltd. supplies rituximab (RITUXAN® SC) for subcutaneous use as 1400 mg and 1600 mg single-dose (preservative free) vials in a concentration of 120 mg/mL. RITUXAN® SC contains recombinant human hyaluronidase (rHuPH20). Refrigerate. Protect from light.¹²

Celltrion Healthcare Co. Ltd. (distributed by Teva Canada Limited) supplies rituximab (TRUXIMA®) as 100 mg and 500 mg single-use (preservative free) vials in a concentration of 10 mg/mL. Refrigerate. Protect from light.³⁰

Pfizer Canada ULC supplies rituximab (RUXIENCE®) as 100 mg and 500 mg single-use (preservative free) vials in a concentration of 10 mg/mL. Refrigerate. Protect from light.³¹

Sandoz Canada Inc supplies rituximab (RIXIMYO®) as 100 mg and 500 mg single-use (preservative free) vials in a concentration of 10 mg/mL. Refrigerate. Protect from light.³²

Additional information:

- human **hyaluronidase** (rHuPH20) is an enzyme used to increase the dispersion and absorption of other drugs administered subcutaneously (such as rituximab SC), allowing for a larger injection volume to be administered with limited swelling or pain; subcutaneous tissue returns to normal within 24-48 h after injection^{11,33}
- RITUXAN® SC: 1400 mg vial contains overfill in the amount of 0.55 mL per vial³⁴; 1600 mg vial contains overfill in the amount of 0.8 mL per vial³⁵

For basic information on the current brand used at BC Cancer, see [Chemotherapy Preparation and Stability Chart](#) in Appendix.

SOLUTION PREPARATION AND COMPATIBILITY:

For basic information on the current brand used at BC Cancer, see [Chemotherapy Preparation and Stability Chart](#) in Appendix.

Additional information:

- compounded solutions of rituximab are stable for an additional 12 h at room temperature once removed from the fridge^{13,36}

Compatibility: consult detailed reference

PARENTERAL ADMINISTRATION:

BC Cancer administration guideline noted in **bold, italics**

Subcutaneous*	RITUXAN® SC* only ¹² ; dose to be administered undivided into a single injection site in the abdominal wall <ul style="list-style-type: none"> • 1400 mg[†] (11.7 mL): over ~5 min • 1600 mg[†] (13.4 mL): over ~7 min
Intramuscular	no information found
Direct intravenous	do not use ²

BC Cancer administration guideline noted in **bold, italics**

Intermittent infusion	Initial infusion: <ul style="list-style-type: none"> • starting rate of 50 mg/h • after 60 minutes, increase rate by 50 mg/h every 30 minutes until 400 mg/h²
	Subsequent Infusions: For combined chemotherapy or maintenance regimens ^{21,22,37-46} : <ul style="list-style-type: none"> • may administer subsequent doses over a total of 90 minutes (20% of the dose in the first 30 minutes and remaining 80% over 60 minutes) For monotherapy ^{2,22,47,48} : <ul style="list-style-type: none"> • may administer subsequent doses at 100 mg/h and increase rate by 100 mg/h every 30 minutes until 400 mg/h
Continuous infusion	no information found
Intralesional	has been given ^{14,49-51}
Intraperitoneal	has been given ^{14,52}
Intrapleural	has been given ^{14,53}
Intrathecal	has been given ^{14,54}
Intra-arterial	no information found
Intraventricular	has been given ^{14,55}
Intravesical	no information found

* RITUXAN® SC is intended for subcutaneous use only and is not interchangeable with rituximab formulations that are intended for other routes of administration.

† RITUXAN® SC 1400 mg and 1600 mg vial formulations are used for different indications and are not interchangeable.

DOSAGE GUIDELINES:

Refer to protocol by which patient is being treated. Numerous dosing schedules exist and depend on disease, response, and concomitant therapy. Guidelines for dosing also include consideration of absolute neutrophil count (ANC). Dosage may be reduced, delayed or discontinued in patients with bone marrow depression due to cytotoxic/radiation therapy or with other toxicities.

Adults:

BC Cancer usual dose noted in **bold, italics**

<i>Intravenous:</i>	Cycle Length: 1 week ^{2,48,56} :	250 mg/m² IV for one dose on days 1 and 9 (total dose per cycle 500 mg/m ²)
	weekly ^{2,37,47,57-60} :	375 mg/m² IV for one dose on day 1 (total dose per cycle 375 mg/m ²)
	2 weeks ^{43,61} :	375 mg/m² IV for one dose on days 1 and 8 (total dose per cycle 750 mg/m ²)

BC Cancer usual dose noted in **bold, italics**

- Cycle Length:
- 3 weeks**^{44,62-65}: **375 mg/m² IV for one dose on day 4**
(total dose per cycle 375 mg/m²)
 - 3 weeks**^{39,62-65}: **375 mg/m² IV for one dose on day 8**
(total dose per cycle 375 mg/m²)
 - 3 weeks**^{2,5,22,38,40,42,45,66-72}: **375 mg/m² IV for one dose on days 1, 2, or 3**
(total dose per cycle 375 mg/m²)
 - 4 weeks**^{2,5,41,73-75}: **375 mg/m² IV for one dose on days 1, 2, or 3**
(total dose per cycle 375 mg/m²)
 - 4 weeks²: 500 mg/m² IV for one dose on day 1
(total dose per cycle 500 mg/m²)
 - 2-3 months²: 375 mg/m² IV for one dose on day 1
(total dose per cycle 375 mg/m²)
 - 3 months**^{2,22,46,76}: **375 mg/m² IV for one dose on day 1**
(total dose per cycle 375 mg/m²)

Subcutaneous[†]:

- 3 weeks**^{11,77}: **1400 mg** (fixed dose) **SC for one dose on day 1**, starting with cycle 2 onwards*
(total dose per cycle 1400 mg)
 - 2-3 months**^{11,78}: **1400 mg** (fixed dose) **SC for one dose on day 1**
(total dose per cycle 1400 mg)
 - 4 weeks**^{12,79,80}: **1600 mg** (fixed dose) **SC for one dose on day 1**, starting with cycle 2 onwards*
(total dose per cycle 1600 mg)
- *Tolerance to rituximab must be established in cycle 1 using rituximab IV infusion before proceeding to SC administration for cycle 2 and subsequent doses.

Concurrent radiation: no information found

Dosage in myelosuppression: modify according to protocol by which patient is being treated; if no guidelines available, refer to Appendix "Dosage Modification for Myelosuppression"

BC Cancer usual dose noted in ***bold, italics***

<i>Dosage in renal failure:</i>	Cycle Length: has been given ⁸¹
<i>Dosage in hepatic failure:</i>	no information found
<i>Dosage in dialysis:</i>	no significant removal; may give standard dose before or after peritoneal or hemodialysis ^{81,82}

† RITUXAN® SC is intended for subcutaneous use only and is not interchangeable with rituximab formulations that are intended for other routes of administration. RITUXAN® SC 1400 mg and 1600 mg vial formulations are used for different indications and are not interchangeable.

Children:

<i>Intravenous:</i>	Cycle Length: weekly: ⁸³	<i>375 mg/m² IV for one dose on day 1 (total dose per cycle 375 mg/m²)</i>
---------------------	--	---

REFERENCES:

1. Chow KU, Somerlad WD, Boehrer S, et al. Anti-CD20 antibody (IDEC-C2B8, rituximab) enhances efficacy of cytotoxic drugs on neoplastic lymphocytes in vitro: role of cytokines, complement, and caspases. *Haematologica* 2002;87(1):33-43.
2. Hoffmann-La Roche Ltd. RITUXAN® product monograph. Mississauga, Ontario; 29 March 2012.
3. AHFS Drug Information® (database on the Internet). Rituximab. Lexi-Comp Inc., May 2012. Available at: <http://online.lexi.com>. Accessed 7 June 2012.
4. Weiner GJ. Rituximab: mechanism of action. *Semin Hematol* 2010;47(2):115-123.
5. Joseph M Connors MD. BC Cancer Agency Lymphoma Tumour Group. Personal communication. 26 October 2012.
6. Zhou X, Hu W, Qin X. The role of complement in the mechanism of action of rituximab for B-cell lymphoma: implications for therapy. *Oncologist* 2008;13:954-966.
7. Johnson P, Glennie M. The mechanisms of action of rituximab in the elimination of tumor cells. *Semin Oncol* 2003;30(1 Suppl 2):3-8.
8. Regazzi MB, Iacona I, Avanzini MA, et al. Pharmacokinetic behaviour of rituximab. *Ther Drug Monit* 2005;27(6):785-792.
9. Lexi-Drugs® (database on the Internet). Rituximab. Lexi-Comp Inc., May 2012. Available at: <http://online.lexi.com>. Accessed 7 June 2012.
10. Genentech. RITUXAN® product monograph. South San Francisco, California; March 2012.
11. Hoffmann-La Roche Ltd. RITUXAN® SC product monograph. Mississauga, Ontario; 9 September 2016.
12. Hoffmann-La Roche Ltd. RITUXAN® SC product monograph. Mississauga, Ontario; 21 March 2018.
13. Hoffmann-La Roche Ltd. RITUXAN® product monograph. Mississauga, Ontario; 29 May 2014.
14. MARTINDALE - The Complete Drug Reference (database on the Internet). Rituximab. Wolters Kluwer Health, 2012. Available at: <http://www.online.lexi.com>. Accessed 8 August 2012.
15. Lynne Nakashima PharmD. BC Cancer Agency Lymphoma Tumour Group. Personal communication. 18 September 2012.
16. BC Cancer Agency. (SCNAUSEA) Guidelines for Prevention and Treatment of Chemotherapy-induced Nausea and Vomiting in Adults. Vancouver, British Columbia: BC Cancer Agency; 1 Mar 2012.
17. BC Cancer Agency Provincial Systemic Therapy Program. Provincial Systemic Therapy Program Policy III-20: Prevention and Management of Extravasation of Chemotherapy. Vancouver, British Columbia: BC Cancer Agency; 1 November 2010.
18. Basow DS editor. Infusion reactions to therapeutic monoclonal antibodies used for cancer therapy. UpToDate Topic 2811 Version 14.0 ed. Waltham, Massachusetts: UpToDate®; accessed 27 June 2012.
19. MacDonald D, Crosbie T, Christofides A, et al. A Canadian perspective on the subcutaneous administration of rituximab in non-Hodgkin lymphoma. *Curr Oncol* 2017;24(1):33-39.
20. Liptrott S, Crosbie N, Sugino MS, et al. Practical experience with rituximab subcutaneous. *Cancer Nursing Practice* 2015;14(8):29-38.
21. US Food and Drug Administration. Drugs: rituximab infusion. 22 October 2012. Available at: <http://www.fda.gov/Drugs/InformationOnDrugs/ApprovedDrugs/ucm324890.htm?source=govdelivery>.
22. Sehn L, Donaldson J, Feliwicz A, et al. Rapid infusion rituximab in combination with corticosteroid-containing chemotherapy or as maintenance therapy is well tolerated and can safely be delivered in the community setting. *Blood* 2007;109(10):4171-4173.

23. Basow DS editor. Tumor lysis syndrome. UpToDate Topic 1154 Version 13.0 ed. Waltham, Massachusetts: UpToDate®; accessed 27 June 2012.
24. Esteban R editor. Hepatitis B virus reactivation associated with immunosuppression. UpToDate Topic 3649 Version 9.0 ed. Waltham, Massachusetts: UpToDate®; accessed 20 June 2012.
25. Yeo W, Chan TC, Leung NWY, et al. Hepatitis B virus reactivation in lymphoma patients with prior resolved hepatitis B undergoing anticancer therapy with or without rituximab. *J Clin Oncol* 2009;27(4):605-611.
26. Gonzalez-Scarano F editor. Progressive multifocal leukoencephalopathy. UpToDate Topic 1694 Version 8.0 ed. Waltham, Massachusetts: UpToDate®; accessed 19 June 2012.
27. Health Canada. Health Canada Endorsed Important Safety Information on RITUXAN® (rituximab) - association of RITUXAN® (rituximab) with progressive multifocal leukoencephalopathy (pml). Health Canada, 21 October 2009. Available at: http://www.hc-sc.gc.ca/dhp-mps/medeff/advisories-avis/prof/_2009/rituxan. Accessed 26 July 2012.
28. Hosoi M, Yamamoto G, Imai Y, et al. Reversible posterior leukoencephalopathy syndrome following R-CHOP therapy for diffuse large B-cell lymphoma. *Ann Hematol* 2010;89:207-208.
29. Vincent J-, editor. Understanding Posterior Reversible Encephalopathy Syndrome. Brussels,Belgium: Annual Update in Intensive Care and Emergency Medicine. p. 631-653.
30. Teva Canada Limited for Celltrion Healthcare Co Ltd. TRUXIMA® product monograph. Toronto, Ontario; 22 July 2019.
31. Pfizer Canada ULC. RUXIENCE® product monograph. Kirkland, Quebec; 4 May 2020.
32. Sandoz Canada Inc. RIXIMYO® product monograph. Boucherville, Quebec; 28 April 2020.
33. Genentech Inc. Rituximab SC (rituximab/hyaluronidase) BLA 761064; ODAC Briefing Package. undated.
34. Damir Boras MD. Medical Manager, Oncology and Medical Affairs, Hoffmann-La Roche Limited. Personal communication - Rituxan SC. 30 October 2017.
35. Eric Ojha. Medical Information Associate, Roche Medical Information, Roche Canada. Personal communication: Rituxan SC: overfill of the 1600 mg vial. 21 September 2018.
36. Diana Fung. Pharmacist, Hoffmann-La Roche Medical Information. Personal communication. 16 July 2014.
37. BC Cancer Agency Leukemia/BMT Tumour Group. (BMTLPDRIT) BCCA Protocol Summary for Pre-Emptive Rituximab Therapy of Epstein-Barr Virus (EBV) Related Post-Transplant Lymphoproliferative Disease. Vancouver, British Columbia: BC Cancer Agency; 1 February 2011.
38. BC Cancer Agency Lymphoma Tumour Group. (LYCHOPR) BCCA Protocol Summary for Treatment of Lymphoma with Doxorubicin, Cyclophosphamide, Vincristine, Prednisone and Rituximab (CHOP-R). Vancouver, British Columbia: BC Cancer Agency; 1 October 2011.
39. BC Cancer Agency Lymphoma Tumour Group. (LYCODOXMR) BCCA Protocol Summary for Treatment of Burkitt Lymphoma and Leukemia (ALL-L3) with Cyclophosphamide, vinCRISTine, DOXOrubicin, Methotrexate, Leucovorin (CODOX-M) and riTUXimab. Vancouver, British Columbia: BC Cancer Agency; 1 July 2012.
40. BC Cancer Agency Lymphoma Tumour Group. (LYCVP-R) BCCA Protocol Summary for Treatment of Advanced Indolent Lymphoma using Cyclophosphamide, vinCRISTine, Prednisone and riTUXimab. Vancouver, British Columbia: BC Cancer Agency; 1 January 2012.
41. BC Cancer Agency Lymphoma Tumour Group. (LYFLUDR) BCCA Protocol Summary for Treatment of Chronic Lymphocytic Leukemia or Prolymphocytic Leukemia with Fludarabine and riTUXimab. Vancouver, British Columbia: BC Cancer Agency; 1 January 2012.
42. BC Cancer Agency Lymphoma Tumour Group. (ULYGDPR) BCCA Protocol Summary for Treatment of Lymphoma with Gemcitabine, Dexamethasone and CISplatin (GDP) with riTUXimab. Vancouver, British Columbia: BC Cancer Agency; 1 June 2011.
43. BC Cancer Agency Lymphoma Tumour Group. (LYHDMRP) BCCA Protocol Summary for Treatment of Primary Intracerebral Lymphoma with High Dose Methotrexate and riTUXimab . Vancouver, British Columbia: BC Cancer Agency; 1 July 2012.
44. BC Cancer Agency Lymphoma Tumour Group. (LYIVACR) BCCA Protocol Summary for Treatment of Burkitt Lymphoma and Leukemia (ALL-L3) with Ifosfamide, Mesna, Etoposide, Cytarabine (IVAC) and riTUXimab. Vancouver, British Columbia: BC Cancer Agency; 1 July 2012.
45. BC Cancer Agency Lymphoma Tumour Group. (ULYRICE) BCCA Protocol Summary for the Treatment of Relapsed or Refractory Advanced Stage Aggressive B-Cell Non-Hodgkin's Lymphoma with Ifosfamide, Carboplatin, Etoposide and riTUXimab. Vancouver, British Columbia: BC Cancer Agency; 1 June 2011.
46. BC Cancer Agency Lymphoma Tumour Group. (ULYRMTN) Protocol Summary for Maintenance riTUXimab for Indolent Lymphoma. Vancouver, British Columbia: BC Cancer Agency; 1 June 2012.
47. BC Cancer Agency Lymphoma Tumour Group. (LYRITUX) BCCA Protocol Summary for the Treatment of Lymphoma with Single Agent riTUXimab. Vancouver, British Columbia: BC Cancer Agency; 1 March 2012.
48. BC Cancer Agency Lymphoma Tumour Group. (LYRITZ) BCCA Protocol Summary for Palliative Therapy for Lymphoma Using Radioimmunotherapy: riTUXimab-Priming for Ibritumomab Y. Vancouver, British Columbia: BC Cancer Agency; 1 June 2011.
49. Heinzerling L, Dummer R, Kempf W, et al. Intralesional therapy with anti-CD20 monoclonal antibody rituximab in primary cutaneous b-cell lymphoma. *Archives of Dermatology* 2000;136(3):374-378.
50. Paul T, Radny P, Krober SM, et al. Intralesional rituximab for cutaneous B-cell lymphoma. *Br J Dermatol* 2001;144:1239-1243.
51. Roguedas AM, Watier H, Paintaud G, et al. Intralesional therapy with anti-CD20 monoclonal antibody rituximab: local and systemic efficacy in primary cutaneous B-cell lymphoma. *Br J Dermatol* 2005;152:541-544.
52. Crysandt M, Neumann B, Das M, et al. Intraperitoneal application of rituximab in refractory mantle cell lymphoma with massive ascites resulting in local and systemic response. *Eur J Haematol* 2007;79:546-549.

53. Schmidt HH, Renner H, Linkesch W. Intrapleural instillation of rituximab for the treatment of malignant pleural effusions in NHL. *Haematologica* 2004;89(11):133-134.
54. Jaime-Perez JC, Rodriguez-Romo LN, Gonzalez-Llano O, et al. Effectiveness of intrathecal rituximab in patients with acute lymphoblastic leukaemia relapsed to the CNS and resistant to conventional therapy. *Br J Haematol* 2008;144:794-805.
55. Schulz H, Pels H, Schmidt-Wolf I, et al. Intraventricular treatment of relapsed central nervous system lymphoma with the anti-CD20 antibody rituximab. *Haematologica* 2004;88:753-754.
56. Zinzani PL, Gandolfi L, Stefoni V, et al. Yttrium-90 ibritumomab tiuxetan as a single agent in patients with pretreated B-cell lymphoma: evaluation of the long-term outcome. *Clin Lymphoma Myeloma Leuk* 2010;10(4):258-261.
57. McLaughlin P, Grillo-Lopez AJ, Link BK, et al. Rituximab chimeric anti-CD20 monoclonal antibody therapy for relapsed indolent lymphoma: half of patients respond to a four-dose treatment program. *Journal of Clinical Oncology* 1998;16(8):2825-2833.
58. Styczynski J, Reusser P, Einsele H, et al. Management of HSV, VZV and EBV infections in patients with hematological malignancies and after SCT: guidelines from the Second European Conference on Infections in Leukemia. *Bone Marrow Transplant* 2009;43:757-770.
59. Coppoletta S, Tedone E, Galano B, et al. Rituximab treatment for Epstein-Barr virus DNAemia after alternative-donor hematopoietic stem cell transplantation. *Biol Blood Marrow Transplant* 2011;17:901-907.
60. Hochster H, Weller E, Gascoyne RD, et al. Maintenance rituximab after cyclophosphamide, vincristine, and prednisone prolongs progression-free survival in advanced indolent lymphoma: results of the randomized phase III ECOG1496 study. *J Clin Oncol* 2009;27(10):1607-1614.
61. Chamberlain MC, Johnston SK. High-dose methotrexate and rituximab with dererred radiotherapy for newly diagnosed primary B-cell CNS ymphoma. *Neuro Oncol* 2010;12(7):736-744.
62. Thomas DA, Faderl S, O'Brien S, et al. Chemoimmunotherapy with hyper-CVAD plus rituximab for the treatment of adult Burkitt and Burkitt-type lymphoma or acute lymphoblastic leukemia. *Cancer* Apr 1, 2006;106(7):1569-80.
63. Mead GM, Sydes MR, Walewski J, et al. An international evaluation of CODOX-M and CODOX-M alternating with IVAC in adult Burkitt's lymphoma: results of United Kingdom lymphoma group LY06 study. *Ann Oncol* 2002;13:1264-1274.
64. Magrath I, Adde M, Shad A, et al. Adults and children with small non-cleaved-cell lymphoma have a similar excellent outcome when treated with the same chemotherapy regimen. *J Clin Oncol* 1996;14(3):925-934.
65. Lacasce A, Howard O, Li S, et al. Modified magrath regimens for adults with Burkitt and Burkitt-like lymphomas: preserved efficacy with decreased toxicity. *Leuk Lymphoma* 2004;45(4):761-767.
66. Sehn LH, Donaldson J, Chhanabhai M, et al. Introduction of combined CHOP plus rituximab therapy dramatically improved outcome of diffuse large B-cell lymphoma in British Columbia. *J Clin Oncol* Aug 1, 2005;23(22):5027-33.
67. Coiffier B, Lepage E, Briere J, et al. CHOP chemotherapy plus rituximab compared with CHOP alone in elderly patients with diffuse large-B-cell lymphoma. *N Engl J Med* 2002;346(4):235-242.
68. Hannawa IS, Bestul DJ. Rituximab tolerability when given before or after CHOP. *J Oncol Pharm Pract* 2010;17:381-386.
69. Schulz H, Bohlius JF, Trelle S, et al. Immunochemotherapy with rituximab and overall survival in patients with indolent or mantle cell lymphoma: a systematic review and meta-analysis. *J Natl Cancer Inst* 2007;99(9):706-714.
70. Lenz G, Dreyling M, Hoster E, et al. Immunochemotherapy with rituximab and cyclophosphamide, doxorubicin, vincristine, and prednisone significantly improves response and time to treatment failure, but not long-term outcome in patients with previously untreated mantle cell lymphoma: results of a prospective randomized trial of the German low grade lymphoma study group (GLSG). *J Clin Oncol* 2005;23(9):1984-1992.
71. Moccia AA, Hitz F, Hoskins P, et al. Gemcitabine, dexamethasone, and cisplatin (GDP) is an effective and well-tolerated outpatient salvage therapy for relapsed/refractory diffuse large B-cell lymphoma (DLBCL) and Hodgkin lymphoma (HL). *Blood* 2010;116(Abtract 113).
72. Hertzberg MS, Crombie C, Benson W, et al. Outpatient fractionated ifosfamide, carboplatin and etoposide as salvage therapy in relapsed and refractory non-Hodgkin's and Hodgkin's lymphoma. *Ann Oncol* 2006;17(suppl 4):iv25-iv30.
73. Byrd JC, Peterson BL, Morrison VA, et al. Randomized phase 2 study of fludarabine with concurrent versus sequential treatment with rituximab in symptomatic, untreated patients with B-cell chronic lymphocytic leukemia: results from Cancer and Leukemia Group B 9712 (CALGB 9712). *Blood* January 1, 2003;101(1):6-14.
74. Di Gaetano N, Xiao Y, Erba E, et al. Synergism between fludarabine and rituximab revealed in a follicular lymphoma cell line resistant to the cytotoxic activity of either drug alone. *Br J Haematol* 2001;114:800-809.
75. Boogaerts MA, Van Hoof A, Catovsky D, et al. Activity of oral fludarabine phosphate in previously treated chronic lymphocytic leukemia. *J Clin Oncol* 2001;19(22):4252-4258.
76. van Oers MHJ, Klasa R, Marcus RE, et al. Rituximab maintenance improves clinical outcome of relapsed/resistant follicular non-Hodgkin lymphoma in patients both with and without rituximab during induction: results of a prospective randomized phase 3 intergroup trial. *Blood* 2006;108:3295-3301.
77. BC Cancer Agency Lymphoma Tumour Group. (LYCHOPR) BCCA Protocol Summary for Treatment of Lymphoma with DOXOrubicin, Cyclophosphamide, VinCRiStine, PredniSONE and RiTUXimab (CHOP-R). Vancouver, British Columbia: BC Cancer Agency; 1 November 2017.
78. BC Cancer Agency Lymphoma Tumour Group. (LYRMTN) BCCA Protocol Summary for Maintenance Rituximab for Indolent Lymphoma. Vancouver, British Columbia: BC Cancer Agency; 1 November 2017.
79. BC Cancer Lymphoma Tumour Group. (ULYIDELAR) BC Cancer Protocol Summary for Treatment of Relapsed/Refractory Chronic Lymphocytic Leukemia (CLL) or Small Lymphocytic Lymphoma (SLL) Using Idelalisib and RiTUXimab. Vancouver, British Columbia: BC Cancer; 1 November 2018.

80. BC Cancer Lymphoma Tumour Group. (ULYCLLFBR) BC Cancer Protocol Summary for Treatment of Previously Untreated Chronic Lymphocytic Leukemia (CLL) with Bendamustine and ritUXimab. Vancouver, British Columbia: BC Cancer; 1 November 2018.
81. Niscola P, Palumbo R, Scaramucci L, et al. Successful treatment with a rituximab-based regimen of a splenic marginal zone lymphoma with villous lymphocytes in a very frail patient on maintenance dialysis. *Cancer Chemother Pharmacol* 2009;63:759-760.
82. Bailie GR, Mason NA. Rituximab. 2012 Dialysis of Drugs. Saline, Michigan, USA: Renal Pharmacy Consultants, LLC; 2012. p. 47.
83. Pediatric and Neonatal Lexi-Drugs Online® (database on the Internet). Rituximab. Lexi-Comp Inc., 23 July 2012. Available at: <http://online.lexi.com>. Accessed 31 July 2012.